
BEFORE THE MISSOURI DEPARTMENT OF NATURAL RESOURCES 

In the Matter of: 

City of Neosho 

Proceeding under the 
Missouri Clean Water Law 

) 
) 
) 
) 
) 
) 

Order No. 2019-WPCB-1602 

ABATEMENT ORDER ON CONSENT 

The issuing of this Abatement Order on Consent (AOC) No. 2019-WPCB-1602, by the Missouri 

Department of Natural Resources (Department), is a formal administrative action by the State of 

Missouri and is being issued because the City of Neosho (Respondent) violated the Missouri 

Clean Water Law (MCWL). This AOC is issued under the authorities of Sections 644.056 and 

644.079, Revised Statutes of Missouri (RS Mo). Failure to comply with this AOC is, by itself, a 

violation of Section 644.076.1, RSMo. Litigation may occur without further notice if there is not 
[...]
In closing, it is our hope that the ac�ons outlined above will sa�sfactorily address 
the required ac�ons in the Report of Unsa�sfactory Findings.  If you have any 
further ques�ons or concerns, please feel free to contact me at (417) 451-8080 or 
by email at kbrady@alliancewater.com.  

Sincerely, 

Ken Brady 

Local Manager 

Alliance Water Resources 

Neosho, Mo. 64850 

 

 
 

 

 

APPENDIX D2 
MAWC/City of Neosho 

Page 282 of 315

mailto:kbrady@alliancewater.com


 
 
 
 
 
 
November 22, 2023 
  
David Kennedy, City Manager 
City of Neosho 
203 East Main Street 
Neosho, MO 64850 
  

COMPLIANCE STATUS UPDATE 
  
Dear David Kennedy: 
 
On July 19, 2023, a team member from the Missouri Department of Natural Resources 
conducted an inspection of the Neosho Wastewater Treatment Plant, located on Old Scenic Drive 
0.1 miles north of the Jefferson Avenue intersection, Neosho in Newton County. The entity 
operates under the authority of Missouri State Operating Permit MO0104906.  
 
On October 10, 2023, a sufficient response was received to the required actions in the 
September 7, 2023 report. No further response is required to address the findings documented in 
this report. Please note, this letter only addresses the completion of the required actions 
documented in the September 7, 2023 inspection report.  
 
The response shows that you recognize our mutual goal in providing a quality life for Missouri 
citizens through environmental compliance. The department appreciates your voluntary efforts to 
comply with the laws of Missouri and your continued efforts to work with us to improve 
protection of Missouri citizens and our natural resources. 
 
If you have any questions or would like to schedule a time to meet with department team 
member to discuss compliance requirements, please contact Joshua Grosvenor, EI, by calling 
417-891-4300, by email at SWRO@dnr.mo.gov, or via mail at Southwest Regional Office, 2040 
W. Woodland, Springfield, Missouri  65807-5912.   
 
Sincerely, 
  
SOUTHWEST REGIONAL OFFICE 
  
 
 
Randall Willoughby, CHMM 
Water Pollution Section Chief 
 
 RDW/jgb 
  
c:  Ken Brady, Local Manager, Alliance Water Resources 
 Jerry Humphrey, Pretreatment Inspector, Alliance Water Resources 
 
 
 
mo0104906-neosho-wwtp-20231122-csu-newton-cw 

~[§]MISSOURI 
Ii" 11 A>, I DEPARTMENT OF 
L_g_j ~ NATURAL RESOURCES 

PO Box 176, Jefferson City, MO 65102-0176 • dnr.mo.gov 

t~ 

Michael L. Parson 
Governor 

Dru Buntin 
Director 

APPENDIX D2 
MAWC/City of Neosho 

Page 283 of 315

mailto:SWRO@dnr.mo.gov


 Carbon Copy Address Attachment 
Include each individual identified in the carbon copy line that is not a  

MDNR staff member in one of the groups below.   
 
 
Physical Addresses:  
 
 
 
 
 
Email Addresses: (for those that have indicated this is the preferred method of receipt) 
 
Ken Brady 
kbrady@alliancewater.com 
 
Jerry Humphrey 
shoalcreek@alliancewater.com 
 
FAX Numbers: (for those that have indicated this is the preferred method of receipt 

APPENDIX D2 
MAWC/City of Neosho 

Page 284 of 315



 

 

December 6, 2023 
 
CITY OF NEOSHO                           
203 E MAIN ST 
NEOSHO, MO 64850 
 
RE:  Updates to 10 CSR 20-7.015 Effluent Regulations 
 NEOSHO WWTP - MO0104906 
 
Dear Permittee: 
 
Your wastewater treatment facility has been identified as a facility that may be impacted by recent 
revisions to 10 CSR 20-7.015 Effluent Regulations which became effective October 30, 2023. This rule 
applies to all domestic point sources with a design flow greater than or equal to 1 million gallons per 
day (MGD) and all industrial facilities categorized as major that typically discharge phosphorus in their 
industrial wastewater, except for facilities subject to provisions in 10 CSR  
20-7.015(3)(E), (3)(F), (9)(A)4., and (9)(A)5., or where more stringent phosphorus limits have been 
established. Target reduction levels are as follows:  
 

1. Total phosphorus target level of 1.0 milligrams per liter (mg/L), as an annual average; 
2. Total phosphorus annual mass loading target level equal to 1.0 mg/L based on design flow; 
3. An overall reduction of total phosphorus from influent to effluent by 75 percent; or 
4. An overall reduction of annual load of total phosphorus discharged by 75 percent. 

 
In the absence of a department approved alternative implementation date, total phosphorus target 
reduction levels must be implemented no later than:  
 

1. January 1, 2029, for domestic point sources with facility design flows greater than 15 MGD. 
2. January 1, 2033, for domestic point sources with facility design flows greater than or equal to 1 

MGD but less than 15 MGD. 
3. January 1, 2034, for industrial facilities. 

 
The Water Protection Program thanks its stakeholders for the robust discussion and feedback provided 
during the development of this rule. If you have questions or would like to discuss, please contact 
Ashley Grupe, of my team, by email at Ashley.Grupe@dnr.mo.gov or by phone at  
573-751-1419.  
 
Sincerely,  
 
WATER PROTECTION PROGRAM 
 
 
 
John Hoke 
Director 
 
JH:agt 

APPENDIX D2 
MAWC/City of Neosho 

Page 285 of 315



 
 
 
 
 
 
 
 
May 2, 2024 
 
David Kennedy, City Manager 
City of Neosho 
203 East Main Street 
Neosho, MO 64850 
 

FINDING OF COMPLIANCE 
 
Dear David Kennedy: 
 
On July 19, 2023, a team member from the Missouri Department of Natural Resources 
conducted a pretreatment compliance inspection of the Neosho Wastewater Treatment Plant, 
located in Newton County. The entity operates under the authority of Missouri State Operating 
Permit MO0104906.  
 
The enclosed report and checklist describes the findings and may provide important 
recommendations, to ensure continued compliance. Your cooperation in implementing those 
recommendations will be appreciated.  
 
Fact sheets are available on the Department’s website to assist entities with understanding and 
following environmental requirements.  
 
If you have any questions or would like to schedule a time to meet with a Department team 
member to discuss compliance requirements, please contact Joshua Grosvenor, EI, by calling 
417-891-4300, by email at SWRO@dnr.mo.gov, or via mail at Southwest Regional Office,  
2040 W. Woodland, Springfield, Missouri 65807-5912.   
 
Sincerely, 
  
SOUTHWEST REGIONAL OFFICE - 
  
 
 
Randall Willoughby, CHMM   
Water Pollution Section Chief  
  
RDW/jgr     
  
Enclosure: Control Authority Pretreatment Inspection Checklist 
  
c:   Brad Allen, Pretreatment Coordinator, Water Protection Program 
 Ken Brady, Local Manager, Alliance Water Resources 
 Jerry Humphrey, Pretreatment Inspector, Alliance Water Resources 
 
mo0104906-neosho-pretreatment-20240502-pci-fc-newton-cw 

APPENDIX D2 
MAWC/City of Neosho 

Page 286 of 315

mailto:SWRO@dnr.mo.gov


Carbon Copy Address Attachment 

Include each individual identified in the carbon copy line that is not a  
MDNR team member in one of the groups below.   

 
 
Physical Addresses:  
 
 
 
 
 
Email Addresses: (for those that have indicated this is the preferred method of receipt) 
 
Brad Allen 
Exchange Drive 
 
Ken Brady 
kbrady@alliancewater.com 
 
Jerry Humphrey 
shoalcreek@alliancewater.com 
 
 
FAX Numbers: (for those that have indicated this is the preferred method of receipt) 
 

APPENDIX D2 
MAWC/City of Neosho 

Page 287 of 315

mailto:shoalcreek@alliancewater.com


Missouri Department of Natural Resources 
Southwest Regional Office  

Report of Pretreatment Compliance Inspection 
Neosho WWTP 
Newton County 

MO0104906 
May 2, 2024 

 
Introduction 
 
On April 25, 2024, a routine pretreatment compliance inspection of the Neosho Wastewater 
Treatment Plant in Newton County, Missouri was conducted by the Missouri Department of 
Natural Resources. The purpose of this inspection was to determine compliance with Missouri 
State Operating Permit (MSOP) MO0104906, the Missouri Clean Water Commission 
Regulations, and Missouri Clean Water Law. This report presents the findings and observations 
made during the compliance inspection. Authority for this inspection is provided in Missouri 
Clean Water Law 644.026.1(21), RSMo. The following participants were present during the 
inspection: 
 
Neosho WWTP 
Ken Brady, Local Manager, Alliance Water Resources 
Jerry Humphrey, Pretreatment Inspector, Alliance Water Resources 
 
Missouri Department of Natural Resources 
Joshua Grosvenor, EI, Environmental Engineer 
 
Entity Description and History 
 
The wastewater treatment facility is owned by the City of Neosho located at 203 East Main St. 
The facility is composed of a flow equalization basin, bar screen, two oxidation ditches, two final 
clarifiers. Aerobic digesters, sludge holding basins, ultraviolet disinfection. Prior to disinfection 
flows from the Neosho Crowder WWTP, previously permitted under MO0039926, are 
combined. The system has a design flow capacity of six million gallons per day. Sludge is land 
applied. The discharge from this facility flows into Shoal Creek classified as a gaining setting. 
The discharge is located in the Spring Basin (11070207) HUC 8 watershed. The facility has a 
design population equivalent of 59,000. The facility is required to have a Class (A) operator. The 
UTM 83 coordinates for this facility’s outfall are E 377523, N 4084102. The MSOP 
MO0104906 was last issued on May 1, 2017, and expire on April 30, 2022. An application for 
renewal has been received by the Department and is in the process of being renewed.  
 
The MSOP, MO0104906, sets forth effluent limitations, monitoring requirements, and specific 
and standard permit conditions. Special Condition 21 of the MSOP requires the City to 
implement and enforce their approved pretreatment program in accordance with the requirements 
of 40 CFR 403 and submit an annual report by March 31st of each year describing their 
pretreatment activities during the previous calendar year. 
 
Our records indicate that on July 19, 2023 the department conducted pretreatment compliance 
inspection. The previous inspection found the facility to be in compliance.  
 
A review of the facility’s DMRs since the last pretreatment compliance inspection reflects 
compliance with MSOP limits. 
 
 
 
 

APPENDIX D2 
MAWC/City of Neosho 

Page 288 of 315



Report of Pretreatment Compliance Inspection 
Neosho WWTP 
May 2, 2024 
Page 2 
 
Discussion of Inspection and Observations 
 
The inspection was conducted during normal business hours. I contacted Ken Brady on 
April 18, 2024 to provide notification of the inspection to ensure timely access to the site. I 
arrived at the facility at 10:00 am and met with Ken Brady and Jerry Humphrey and outlined the 
statutory authority, purpose and scope of the inspection. I was granted permission to access the 
site and was accompanied throughout the inspection.  
 
We first reviewed the previous inspection and checklist, noting that there had been no changes to 
the control mechanisms since. All of the Industrial Users have been in 100% compliance since 
the last inspection. The City as identified six (6) dental offices connected to the collection system 
all have completed and returned the one-time compliance report. 
 
The number of regulated Industrial Users (IU) remained the same at three (3) IUs. The permit for 
La-Z-Boy expires August 2023, the permits for K&S Wire Products and Opal Foods expire 
April 2026 and May 2026 respectively. 
 
Onsite records showed the City inspected all of their SIUs in 2023. The city uses a checklist 
modeled after the EPA Region 7 form. Required sampling is conducted by a contract lab for all 
industries. 
 
I conducted an exit meeting with Ken Brady and Jerry Humphrey and outlined the preliminary 
findings. I explained the observations and any associated violations. I also provided 
recommendations on returning any violations to compliance.  
 
Sampling and Monitoring  
 
Samples were not collected during this pretreatment compliance inspection. 
 
Compliance Determination, Violations, and Required Actions 
 
Based upon observations made at the time of inspection, the facility was found to be in 
compliance with the Missouri Clean Water Law, its implementing regulations, and MSOP 
MO0104906.  
 
Signatures 
 
SUBMITTED BY:    REVIEWED BY:       
 
 
__________________   ___________________    
Joshua Grosvenor, EI    Randall Willoughby, CHMM 
Environmental Engineer   Water Pollution Section 
Southwest Regional Office   Southwest Regional Office 
 
Attachments 
  
Attachment # 1 – Control Authority Pretreatment Inspection Checklist 

APPENDIX D2 
MAWC/City of Neosho 

Page 289 of 315



MoDNR November 2015 Inspection (PCI)-1 

 

CONTROL AUTHORITY PRETREATMENT INSPECTION CHECKLIST 

PRETREATMENT INSPECTION (PCI) CONTENTS 
 

 Cover Page and Acronym/Abbreviation List 

 
 Section I Data Review 

 Section II IU File Evaluation 
   
 Attachment(s) Supporting Documentation  

   
   
   
   
Control Authority (CA) name and address Date(s) of Inspection 

City of Neosho 
200 Nelson Ave. 
Neosho, MO 64850 

April 25, 2024 

Treatment Plant Name NPDES Permit Number Effective Date Expiration 
Date 

Permit 
Reviewed? 

Neosho WWTF MO0104906 05/01/2017 04/30/2022 Yes 
     
     

INSPECTOR(S) 

Name Title/Affiliation Telephone 
Number 

Email Address 

Joshua Grosvenor, EI Environmental Engineer, 
MoDNR 417-891-4300 joshua.grosvenor@dnr.mo.gov 

    
    
    

CA REPRESENTATIVE(S) 

Name Title/Affiliation Telephone 
Number 

Email Address 

Ken Brady Local Manager* 417-451-8080 kbrady@alliancewater.com 

Jerry Humphrey Pretreatment Inspector 417-451-8075 shoalcreek@alliancewater.com 
*Identified program contact 
  

APPENDIX D2 
MAWC/City of Neosho 

Page 290 of 315



Inspection (PCI)-2 MoDNR November 2015 rev 02/11/20 

ACRONYM AND ABBREVIATION LIST 

 Acronym/Abbreviation  Term 
 AO  Administrative Order 
 BMP  Best management practices 
 BMR  Baseline Monitoring Report 
 CA  Control Authority 
 CERCLA  Comprehensive Environmental Remediation, Compensation and Liability Act 
 CFR  Code of Federal Regulations 
 CIU  Categorical Industrial User 
 CSO  Combined sewer overflow 
 CWA  Clean Water Act 
 CWF  Combined Wastestream Formula 
 DMR  Discharge Monitoring Report 
 DSS  Domestic Sewage Study 
 EP  Extraction Procedure 
 EPA  U.S. Environmental Protection Agency 
 ERP  Enforcement Response Plan 
 FDF  Fundamentally different factors 
 FTE  Full-time equivalent 
 FWA  Flow-Weighted Average 
 gpd  Gallons per day 
 ICIS  Integrated Compliance Information System 
 IU  Industrial User 
 IWS  Industrial Waste Survey 
 mgd  Million gallons per day 
 MSW  Municipal solid waste 
 N/A  Not applicable 
 ND  Not determined 
 NOV  Notice of Violation 
 NPDES  National Pollutant Discharge Elimination System 
 NSCIU  Nonsignificant Categorical Industrial User 
 O&G  Oil and grease 
 PCA  Pretreatment Compliance Audit 
 PCI  Pretreatment Compliance Inspection 
 PCS  Permit Compliance System 
 PIRT  Pretreatment Implementation Review Task Force 
 POTW  Publicly owned treatment works 
 QA/QC  Quality assurance/quality control 
 RCRA  Resource Conservation and Recovery Act 
 RIDE  Required ICIS Data Element 
 RNC  Reportable Noncompliance 

 
  

APPENDIX D2 
MAWC/City of Neosho 

Page 291 of 315



MoDNR November 2015 Inspection (PCI)-3 

ACRONYM AND ABBREVIATION LIST (CONTINUED) 
 Acronym/Abbreviation  Term 
 SIU  Significant Industrial User 
 SNC  Significant Noncompliance 
 SUO  Sewer Use Ordinance 
 TCLP  Toxicity Characteristic Leachate Procedure 
 TMDL  Total maximum daily load 
 TOMP  Toxic Organic Management Plan 
 TRC  Technical Review Criteria 
 TRE  Technical Review Evaluation 
 TRIS  Toxics Release Inventory System 
 TSDF  Treatment, Storage, and Disposal Facility 
 TTO  Total toxic organics 
 UST  Underground Storage Tank 
 WENDB  Water Enforcement National Data Base 
 Y/N  Yes or no 

 
 
 
 

GENERAL INSTRUCTIONS 

1. As noted in the Introduction, the inspector should review a representative number of SIU files. Section II of this 